OWNER’S MANUAL

[ )
IRONNMIAN
[{LINESS

Olympic Weight Bar Rack

6875.1-011516

The specifications of this product may vary from this photo and are subject to change without notice.

IRONMAN, IRONMAN TRIATHLON and M-DOT are registered trademarks of World Triathlon Corporation.
This product is licensed by the World Triathlon Corporation.






TABLE OF CONTENTS

] = LY ] 2
I =] =TI =T Y] =] [ —— 3
T 5 U B = S — 4
ASSEMBLY PREPARATION------nmmmeermmmmeemmmmeemmmnecmmmeene 5
0 1Y =123 7
TN T =l = Y — 8
o I S — 9
S = 2 10
S = 2 12
I = 2 — 14
S 2 — 16
S I 2 18
5 U S 11— 20
Y] N 2 21
PARTS REQUEST FORM---rnnmmsemmmmemmmmeenm e ecmcmece 22



SERVICE

IMPORTANT: FOR NORTH AMERICA ONLY

For damage or defective product, questions, replacement parts or any other service
support, please contact our customer service department (8:00 AM - 5:00 PM Pacific
Standard Time, Open Daily) by below methods:

For Best Service Email:

Service@paradigmhw.com *

Website: _
www.paradigmhw.com

Toll-Free:

1-844-641-7922**

Please have the following information ready when requesting for service:
e Your name
e Phone number
e Model number
e Serial number
e Part number
e Proof of Purchase

For damaged or defective product please contact our customer service
before returning to the store.

* Emailing us with the information above will be the best method to
receive aresponse during peak business hours.

**Response time may vary.

Paradigm Health & Wellness, Inc.
1189 Jellick Ave.
City of Industry, CA 91748, USA



LABEL PLACEMENT

*aie1aldold np [anuepy 3] JIOA : uonedyLgnT «

©19W 3INJONIIS B] P dIPED JUSWI|Gnawe / sioq / Juswadinby,| 1SYLIA «
"3UDJBW S SINJUIRD ‘D)SId SAIURS * SI3||0Y ' JUSWS|GNaE ZaANssa 3o a4dold «

Juawadinby,| ap a1piwNy,| 19 a13issnod e| J124011au unod dpiwny UoYIyd un zasiin «

(232 ' sajepad  ulaly ap senenbeld ’ a|1as ap 2613 * 3]|9s B| ‘UOPING ) Za113s 33 Z2)>adsu
JHIVAYWOdg3H

'$91195 U1 2139 Inod 36|62 3P $3113|0W ZIYLISA «

*9}11N23s papeo] buuds uns abejquIasse,p 19 UOISU) B| JSYLIDA SUld

"99|9AIU 159 dUIYDRW | J2INSse INod ZayLA «

‘sabewiwiop

$9p J2)IAD nod 3|osu0Dd | sSINdap |19]0S NP S12311P SUOARI S3] J9YIA,P 13 sapInbi| s3] zaubio|g «
"JUSWISIBIPIWIWI SRIIYIIP NO $395N $53231d 53] S9IN0) J2de|dWY «

‘(233 * 1212€ UD suioddns “ Snoydnoed ud side] ‘sUojNog ‘SNoJDY | JUSWIPI|OS Z1IS 19 za1dadsu
N3Ia1LON0O

'sanbu1o3}2 suswadinb? s3] uns sdueUSIUIEW S SBINPD0Id S| 19N1IBYYS,P JUBAR UOLBIUSWI[E,P
UOpI0D 3] ZaYdURIGIP 13 NS 3P SI|D s3] s33n0} Jawnddns e za|1I9A : NOILNILLY

N3ILIYLINT SFUNIH

"0UaNP [3P [BNUBJN [9 JBA UOIDRILINT «

‘odinba [ap elPdIde) / BI9PEW / [219W 9P BINIDNIISS B| 9P OIBWI [9 BSIADY

“Jeujwed esed ejup ‘eysid ap sepan. ‘so eniadidey e Jod odesy un ased A aidwir -

‘odinba [ap pepawny A oajod |2 Jeidwi| eied opawny oued un d1nn

(239 ‘sajepad so

‘oualy ap e|jised e| ‘ojuaise [9p 2110dos [2 ‘0JUBISE [ ‘solIgNURW SO]) dJUdWBWLY d1aLide A 3SIADY
mm_.st:<z<s_mm

*ajuawawy sepejaide ulsa dlsnfe ap sejad se| anb asIARY

‘3110521 Jod sepeuoidde peplinbas 3p sefiAe]d se| 33snfe A Uoisuay e| 3anbay) «
‘BPE|SAIU RIS BUINbeW B| 3nb 9s1einbase eled asiAdY «

‘souep Jeyina eied ‘ejosuod e sod epefa|yas e1Da1Ip J€J0S ZN| B 9p 211121 A sopinbj| so| sopels|e ebuajuely

"e}01 0 epe}sehsap a}ied JaINbjend Sjuswejelpawul 9e|dwady «

*(-238 ‘0198 ap sapiodos ‘oyaned ap sejised ‘sousad ‘seaiany) uaiq sojipude £ sojasinay
onvia

‘0011129]9 odinba [9p ojusIWIUURW ISP OJUBIWIPAd0Ad JaInbjend Jezijeas

9p s2)uR 0311323[2 3|qeD [2 1e3IBU0ISIP A PepLINH3S 3p saAe|| se| Jenal ap 9sainbasy :NOIDNYIIHd

3d OlYVHOH

=
>
2
=]
m
=
=
m
5
o

‘lenue|y 5,19UMQ 335 :UoledLIgNT «
*awlesy 21n3onays A1aasjoydn /poopy /[eIs N Juswidinba yday) «
1199 bupj|epn ‘S|PAYM YDk ‘sid)|oY ‘Aldisjoydn adip pue ues|d
usawdinba WoJj 31N]SIoW pue Isnp ues|d 03 Yio|d dwep e asp «
(219 ‘s|epad ‘sped eig 1504 189S ‘1eas ‘siegajpueH) Aj2indas uaiybn pue 10adsu|
ADIFIM
‘pauayybi] A]21n23S 9q 03 sqouy| JUSWISNIpY 323D «
'suld papeo] buuds A1a)es uo bunyl4 pue uoisuaj 33y
“P3J2A3] SI BUIYIBWI DY) 3INSUS 0] 3234
‘sabewep ploAe 0} 9]osu0d wody 1ybijuns 12311p pioAe pue Aeme spinbi daay| «
*Aj91e1paww spied uio) 1o uiom Aue adejday «
*(1219 ‘s)9¥deIg [991S ‘Sped Jaqqny ‘sijog ‘sINN) A|2andas uayybi pue 1dadsu|
ATIY
“uawdinb3 |e514399]3 U0 saINPad0id dueUBIUIEW AU BUIWIOLIS!
210429 p103 Jamod ayy bnjdun pue shex 12jes Aue arowiai 0} 31Nns MR INOILNYD

peplLinbas ej 1od ojans [e Jejjiuiole eied opepuswoddy

9)14n23s ] unod |0s 3 NS J2UUOINO] B JSPUBWIWIOIDY

K13jes 10§ 100}4 33 0JUO 3|0 0} PUBWIWIOIDY

v

|
: ¥
i
|
i 4

]
o
¥
¥

sa|abuy 07 00:£1 - 00:80

CC6L-LY9-118-1

VNIHO N3 OHOIH /aNIHO N3 INONEVH /VNIHO NI 3avi
161165 6P 0JBWNN / ©1IES 8p CJOWNN /Jequinu [eles

L0000SZ890SLSlL

e __m;or n_z'_ _ﬂ |
olelp ‘|e awe||
‘93UdI|D [ SOIDIAISS eled

sInof s3] snoy ‘9] J9sodwod
93USI|D B| B 9IIAISS 3] INOd

:Ajlep ‘9aue)sisse Jaw01snd 104

3T1NA3IHDS IDNVNILNIVIN



PRODUCT SAFETY

WARNING: Before using this equipment you should consult with your physician to see if
this Olympic Weight Bar Rack is appropriate for you. Do not use this equipment without
your physician’s approval. Do not use this equipment if you have any of the following
conditions or ailments:

Extreme obesity

Glaucoma, retinal detachment or conjunctivitis

Pregnancy

Spinal injury, Cerebral Sclerosis, or acutely swollen joints

Middle ear infection

High blood pressure, Hypertension, Recent stroke or Transient ischemic attack

Heart or circulatory disorders for which you are being treated

Hiatus hernia or Ventral hernia

Bone weaknesses including Osteoporosis, Unhealed fractures, Modularly pins, or Surgically
implanted orthopedic supports

Use of anti-coagulants including Aspirin in high doses

The Maximum Weight Capacity for this product is 1500lbs/680kgs.

Read all instructions carefully before assembling or operating this product. Retain this
owner’s manual, do not remove any safety labels from the machine and keep the original
purchase receipt for future reference.

This Olympic Weight Bar Rack was designed and built for optimum safety. However, certain
precautions apply whenever you use the exercise equipment. Be sure to read the entire manual
before assembling and operating this equipment. Also, please note the following safety
instructions:

1.
2.

10.

11.
12.
13.

Consult your physician or other health care professionals before using the piece of equipment.
Always wear proper exercise apparel when using the equipment. Use care when getting on or
off the unit.

If any time you feel faint, light-headed or dizziness while operating this equipment, stop
exercising immediately. You should also discontinue use if you are experiencing pain or any
discomfort, consult your doctor immediately.

Keep children and pets away from the equipment at all times.

Only one person should use this equipment at a time.

Make sure your equipment is correctly assembled before you use it. Be sure all screws, nuts,
and bolts are tightened prior to use. Check screws, nuts, and bolts are tight on a weekly basis.
Do not operate this or any exercise equipment if it is damaged.

Wait 2 hours after eating before using the exercise equipment. If you get nauseous, stop
exercising as soon as you feel queasy.

This product should be placed on a flat surface when using. A mat or other covering material
on the ground is recommended. For indoor use only, do not use outdoors.

Keep hands and feet away from any moving parts. Do not insert any object into any openings
on the equipment.

Keep loose clothes, jewelry, limbs and long hair away from moving parts.

Children under the age of 12 should not use this fithess equipment.

Children from 12 to 18 should have adult supervision.



ASSEMBLY PREPARATION

Warning: It is highly recommend that you have assistance during the assembly of the
IRONMAN strength equipment.
1. Tools for assembly:
General tools needed for the assembly of the IRONMAN strength equipment.
e Metric Allen Key Set
Metric Wrench Set or Adjustable Wrench

Flat Screwdriver

Phillips Screwdriver
Rubber Mallet
Silicone Spray Oil

Insert bolts into the frame as illustrated in the drawing of each of the steps.

Hand-tighten the bolts, nuts, and screw during assembly. Hand-tightening will allow for easily
aligning the parts during assembly. Tighten all the hardware once the entire unit has been
completely assembled.

4. ltis highly recommended that a professional installer assembles the IRONMAN strength
equipment. But, with the proper assistance, the right tools, and strictly following the assembly
steps, and given enough time; the assembly of the unit can be achieved without professional
help.

Thoroughly read each step before proceeding to assemble the items of that step.
To aid in assembly of the equipment, the hardware pack (bolts, nuts, washer...etc.) have been
presorted according to their corresponding steps. See Hardware Pack page.

7. When the equipment is fully assembled check all the functions for correct operation. Consult the
manual if you experience any issues, or for further help please contact our service department.

See page 2.









HARDWARE PACK

STEP 1 STEP 3 STEP 4
E M12x80mm E M12x105mm H:
E M12x80mm E M12x105mm H: = =z = =
S o o o
N HH X X X X
o o o o
o (&) ()] a
E M12x80mm E M12x105mm E 3 3 3 2
E M12x80mm E M12x105mm B:
M12x100mm i ] ] T ]
STEP 2
E M12x80mm E M12x100mm
E M12x80mm E M12x100mm
M12x80mm M12x100mm
= = = =
[ N N N N
ot ot ot ol
M12x80mm & & & &
X 4pcs X 4pcs @X 12pcs X 8pcs g % g §
- STEP 4
& M12x80mm
E M12x75mm M ﬁ%
M E M12x80mm
E M12x75mm M @X 4pcs X 8pcs @X 8pcs
. E M12x80mm (B9X 16pcs (76)X 12pcs
@X 4pcs @X 2pcs @X 12pcs X 6pcs L
E M12x80mm
X 4pcs
STEP 5
M10x70mm ‘ 3: M10x70mm ‘ M10x70mm ‘
M10x70mm 3: M10x70mm M10x70mm
M10x70mm ‘ E{ M10x70mm ‘ M10x70mm ‘
M10x70mm ‘ E{ M10x70mm ‘ M10x70mm ‘

@X 12pcs @X 24pcs @X 12pcs




PART LIST

Part# Description Q'ty Part# Description Q'ty.
A Foot Bar 2 21 Hex Bolt M10x1.5x70L 12
B Front Post 2 22 Hex Bolt M12x1.75x75L 2
C Rear Post 2 51 Washer D20x D10.5x2.0 24
D Stability Beam 1 52 | Washer D24x D13.5x2.5 40
E Stability Plate 1 59 Curve Washer D21xD13x1 | 16
F Left Safety Catch 1 66 Washer D37xD13x3.0 4
G Right Safety Catch 1 75 Nylon Nut M10 12
H Hook Plate 6 76 Nylon Nut M12 30

] Domed Circular End
Flat Weight Horn 2 129 6
Cap D50x2
, Circular End Cap
J Curved Weight Horn 4 130 4
D76x25
_ Rectangular End Cap
K Flat Mounting Plate 4 158 4
75x50x2
. Safety Catch Bumper
L Curved Mounting Plate 4 188 2
290x50xt5.0
Rubber Donut
7 Hex Bolt M12x1.75x80L 12 192 6
¢ 80* ¢ 50*16
8 Hex Bolt M12x1.75x100L | 4 193 | Footpad 145x45xt5.0 2
15 | Screw M6x10L 4 194 | Footpad D90xt5.0 2
16 Hex Bolt M12x1.75x105L | 12




N

1A. Attach Stability Beam (D) to the two Rear Posts (C) by using:
4 - (7) Hex Bolt M12x1.75x80L
8 - (52) Washer D24x D13.5x2.5
4 - (76) Nylon Nut M12

Do not thoroughly tighten the hardware until after step 3.

Appearance upon completion of Step 1.

A




i ] il ©

NO.7 Hex Bolt NO.76 Nylon Nut NO.52 Flat Washer
M12x1.75x80L M12 4PCS D24xD13.5x2.5
4PCS 8PCS

e



T

2A. Attach a Foot Bar (A) to one of the Rear Post (C) by using:
2 - (7) Hex Bolt M12x1.75x80L
4 - (52) Washer D24x D13.5x2.5
2 - (76) Nylon Nut M12

2B. Repeat step 2A for the second Foot Bar (A)

2C. Attach the Stability Plate (E) between the two Foot Bars (A) parts by
using:

2 - (22) Hex Bolt M12x1.75x75L

4 - (52) Washer D24x D13.5x2.5

2 - (76) Nylon Nut M12

Do not thoroughly tighten the hardware until after step 3.

Appearance upon completion of Step 2.

e



T

*For reference only

)) mTC———— 5 19

Open Wrench 2PCS

NO.22 Hex Bolt NO.7 Hex Bolt NO.76 Nylon Nut NO.52 Flat Washer
M12x1.75x75L M12x1.75x80L M12 6PCS D24xD13.5x2.5
2PCS 4PCS 12PCS

e



STEP 3

3A. Attach a Front Post (B) to one of the Rear Posts (C) by using:
2 - (8) Hex Bolt M12x1.75x100L
2 - (52) Washer D24x D13.5x2.5
2 - (66) Washer D37xD13x3.0
2 - (76) Nylon Nut M12

Note: Make sure the smaller holes that run up the sides of the Front
Post (B) are positioned in the forward position, as in the diagram on the
next page.

3B. Attach the bottom portion of the Front Post (B) (from step 3A) and one
Flat Mounting Plate (K) to the Foot Bar (A) by using:
2 - (16) Hex Bolt M12x1.75x105L
4 - (52) Washer D24x D13.5x2.5
2 - (76) Nylon Nut M12

3C. Repeat steps 3A and 3B for the second Front Post (B).

Make sure all the foot plates are flat on the ground and proceed to thoroughly
tighten the hardware from steps 1, 2 and 3.

Appearance upon completion of Step 3.

14



[

NO. 8 Hex Head Bolt NO.16 Hex Head Bolt

M12x1.75x100L M12x1.75x105L
4PCS 4PCS
NO.76 Nylon Lock NO.52 Washer NO.66 Washer
Nut M12 D24xD13.5x2.5 D37xD13x3.0
8PCS 12PCS APCS

Y 44 G



STEP 4

4A. Attach one Curved Weight Horn (J) and one Curved Mounting Plate (L) to the
Rear Post (C) at the (B) location by using:

2 - (16) Hex Bolt M12x1.75x105L
4 - (59) Curve Washer D21xD13x1
2 - (76) Nylon Nut M12

4B. Attach one Curved Weight Horn (J) and one Curved Mounting Plate (L) to
the lower portion of one Rear Post (C) by using:

2 - (16) Hex Bolt M12x1.75x105L

4 - (59) Curve Washer D21xD13x1

2 - (76) Nylon Nut M12

4C. Attach one Flat Weight Horn (1) and one Flat Mounting Plate (K) to one of
the Foot Beam (A) by using:

2 - (7) Hex Bolt M12x1.75x80L

4 - (52) Washer D24x13.5x2.5

2 - (76) Nylon Nut M12

4D. Repeat Steps 4A, 4B, 4C for the opposite side of the rack

Thoroughly tighten the hardware once complete.

Appearance upon ompletion of Step 4.

16



T

*For reference only

)) 1T 5 19

Open Wrench 2PCS

-

NO.7 Hex Head Bolt NO. 16 Hex Head Bolt
M12x1.75x80L M12x1.75x105L
4PCS 8PCS
-
d ©
NO.76 Nylon Lock NO.52 Washer NO.59 Curve Washer

Nut M12 D24xD13.5x2.5 D21xD13x1
12PCS 8PCS 16PCS

I 44 S



STEP 5

5A. Attach three Hook Plates (H) onto the outward facing side of left Front
Post (B) by using:

6 - (21) Hex Bolt M10x1.5x70L

12 - (51) Washer D20x D10.5x2.0

6 - (75) Nylon Nut M10

5B. Attach three Hook Plates (H) onto the outward facing side of right Front
Post (B) by using:

6 - (21) Hex Bolt M10x1.5x70L

12 - (51) Washer D20x D10.5x2.0

6 - (75) Nylon Nut M10

Thoroughly tighten the hardware once complete.

5C.Insert Left Safety Catch (F) on to any of the available holes along the
length of the left Front Post (B).

5D.Insert Right Safety Catch (G) on to any of the available holes along the
length of the right Front Post (B).

Warning: Left Safety Catch (F) and Right Safety Catch (G) can only be used
on their designated sides of the Olympic Weight Bar Rack.

Appearance uponcompletion of Step 5.

18



T

*For reference only

Fr—==(C,

Open Wrench 2PCS

NO.21 Hex Head Bolt NO.75 Nylon Nut NO.51 Washer
M10x1.5x70L M10 12PCS D10.5xD20x2.0
12PCS 24PCS

I 4 "



1. The Left Safety Catch (F) can be placed on any of the holes on
the left Front Post (B). This safety catch can only be used on
the left side.

2. The Right Safety Catch (G) can be placed on any of the holes
on the right Front Post (B). This safety catch can only be used
on the right side.

BNy 44 ..




WARRANTY

MANUFACTURER’S LIMITED WARRANTY
Paradigm Health & Wellness guarantees to the original purchaser that this product is free
from defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY
All Components Limited Lifetime Guarantee for home use only

Exclusions from Warranty Coverage:

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be

deemed to cover, any product failure, product malfunction, or damages attributable to:

1. Improper installation and/or failure to abide by Paradigm’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed.

3. All exchanged parts and Products replaced under this limited warranty will become the property
of Paradigm Health and Wellness.

4. Damage caused by vandalism, accidents, inadequate maintenance, or by animals.

5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other
natural disaster), environmental condition (such as air pollution, mold, mildew, etc.), or staining
from foreign substances (such as dirt, grease, oil, etc.).

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause
colored surfaces to, among other things, flake, rust, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the product.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide
no new warranty coverage, but shall retain only the remaining portion of the original
product’'s warranty. This warranty is offered only to the original purchaser and is not
transferable. Proof of original purchase is required.

Ordering Replacement Parts
Replacement parts can be ordered by emailing our customer service department:

Service@paradigmhw.com

Open Daily 8:00 AM - 5:00 PM (PST).
When ordering replacement parts please have the following information ready:
1. Owner’s Manual
2. Model Number
3. Description of Parts
4. Part Number
5. Date of Purchase

21



PARTS REQUEST FORM

Paradigm Health & Wellness, Inc.
PARTS REQUEST FAX FORM

Please fax this form to (1-626-810-2166)
OR YOU CAN EMAIL CUSTOMER SERVICE REQUESTS TO

service@paradigmhw.com

NAME:
ADDRESS:
CITY STATE ZIP
TELEPHONE: (Day)
(Night)
(Email Address)
SERIAL#:
MODEL#:

PURCHASE DATE:

PURCHASE FROM:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”

OFFICIAL USE ONLY

SHIP DATE:
TRK #:
BACK ORDER:

22



